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R I S U L T A T I D I L A B O R A T O R I O

T E S T R E S U L T S

RAPPORTO DI PROVA N°:
Test Report N°.

006732/25

DITTA PRESENTATRICE:
Applicant:

LUILOR S.P.A. - VIA DEI TINTORI 13/15/17 C.P.N. 189 -
MONTEMURLO (PO)

DESCRIZIONE CAMPIONE (fornita dal cliente):
Sample description (made by customer) :

Sample of knitted fabric colour white named STYLE VERBIER
LIGHT B.

CAMPIONAMENTO:
Sampling:

A cura del cliente
Made by the customer

DATA RICEVIMENTO:
Date of Receipt:

28 marzo 2025
March 28, 2025

DATA ESECUZIONE PROVE:
Test execution date:

Dalla data di ricevimento alla data di emissione
From the date of receipt to the date of issue

m.ludwig
Bleistift
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TEXTILE-DETERMINATION OF THE ABRASION RESISTANCE OF FABRICS BY THE MARTINDALE METHOD

Test Method ISO 12947-1:1998/COR1:2002 + ISO 12947-2:2016
Test carried out under normal atmosphere at 20°C +/- 2°C ; 65% +/- 4% U.R.
Testing Apparatus Martindale J.H.HEALS

Pressure: 12 kPa
Specimen Pile fabric with knitted fabric base
Specimen preparatory treatment -
Departure from the procedure -

RESULTS

SPECIMEN 1 - Revs 50000
SPECIMEN 2 - Revs 50000
SPECIMEN 3 - Revs
 50000

No breaks of threads at 50000 revs

Presence of Pilling No
Removed Pilling No

Prato, 02 aprile 2025

La copia originale del certificato può essere scaricata dal sito http://mylab.brachi.it/validaterdp.aspx usando il seguente codice: ocWZq0RSynCpIekKXlyiCA==

FINE DEL RAPPORTO DI PROVA

END OF TEST REPORT

Beginning loss of pile at 8000 revs
Total uncovering of the interlacing at 20000 revs


